



Intertek India Private Limited

G3, Ground Floor, Akruiti Corporate Park, LBS Marg, Opp: Naval Civilian Housing Colony, Kanjurmarg (West), Mumbai – 400 079
Tel : +91-22-67976900., Fax : 91-22-5503 1087

Registered Office : E-20, Block B-1, Mohan Co-Operative Industrial Area, Mathura Road, New Delhi -110044. Web site : www.intertek-labtest.com.

TEST REPORT**NUMBER : BOMT11018227**
DATE : 25-Jul-2011**APPLICANT : LIFELINE TECHNOLOGIES/THANE**Plot no. A-387, Road no. 28, , Ramnagar, Wagle
Estate, , Thane (West), Maharashtra, INDIA, -
400604.**ATTN : RUPALI HANDE.****Sample Description : ONE PIECE OF SUBMITTED PLASTIC CHIPS (3%
COMPOSITION) MARKED AS : INSECT REPELLENT (3%)
(LLT/210711-01).****Date Received/Date Test Started : 22 Jul 2011****Date Confirmation Received : -****Destination of Buyer : U.K****Style No : -****Order No : -****Article No : -****Color : INSECT REPELLENT (3%) (LLT/210711-01)****Fibre Content : -****Specification No. : --**

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE
REFER TO ENCLOSED PAGE(S)**

CONCLUSION :**HEAVY METALS****M**

NOTE : M = MEETS REQUIREMENT, F = FAILS TO MEET REQUIREMENT
*** = REQUIREMENT NOT PROVIDED, NR = NOT REQUESTED**
NA = NOT APPLICABLE**PREPARED & CHECKED BY :**
FOR INTERTEK INDIA PRIVATE LIMITED [MUMBAI]**SUNDARMURTHY KRISHNAN**
SR. MANAGER - QUALITY AND TRAINING

TEST REPORT

NUMBER : BOMT11018227
DATE : 25-Jul-2011

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. HEAVY METALS

. EN 71 PART 3 - EXTRACTABLE HEAVY METALS

		<u>Requirement</u>
SOL. BARIUM [Ba]	< 5 ppm	1000 ppm
SOL. LEAD [Pb]	< 5 ppm	90 ppm
SOL. CADMIUM [Cd]	< 5 ppm	75 ppm
SOL. ANTIMONY [Sb]	< 5 ppm	60 ppm
SOL. SELENIUM [Se]	< 5 ppm	500 ppm
SOL. MERCURY [Hg]	< 5 ppm	60 ppm
SOL. ARSENIC [As]	< 2.5 ppm	25 ppm
SOL. CHROMIUM(Cr)	< 5 ppm	60 ppm

REMARK:

< = Less than.

END OF THE TEST REPORT